
 
National Decentralized Water Resources  
Capacity Development Project 

Hunters Point Shipyard  
Decentralized Wastewater Treatment Study 

San Francisco Public Utilities Commission 
San Francisco, California 

October 2004 



Hunters Point Shipyard Decentralized 
Wastewater Treatment Study 
San Francisco, California 

 

Submitted by San Francisco Public 
Utilities Commission 

NDWRCDP Project Number: WU-HT-01-34 

National Decentralized Water Resources Capacity Development Project 
(NDWRCDP) Research Project  

Final Report, October 2004 

 

 

NDWRCDP, Washington University, Campus Box 1150 
One Brookings Drive, Cupples 2, Rm. 11, St. Louis, MO 63130-4899 



DISCLAIMER 

This work was supported by the National Decentralized Water Resources Capacity Development 
[...]
HPS, including: 

• Process description 

• Design criteria 

• Facility sizing 

• General arrangement and schematic profile 

• Estimated cost 

MBR Process Description 

The MBR process is a suspended growth process in which wastewater and microorganisms are 
aerated in a reactor. The MBR process operates at significantly higher mixed liquor suspended 

 6-13



 

Site-Specific Analysis of Three Decentralized Treatment Systems 

solids (MLSS) concentrations than conventional activated sludge treatment systems. Rather than 
settling out the microorganisms in a separate clarifier following aeration, an MBR filters the 
water directly out of the reactor using submerged membranes.  

The first steps in this process are to screen the wastewater and remove grit. Next the wastewater 
flows to denitrification basins where it combines with recycled mixed liquor under anoxic 
conditions to provide removal of the nitrate in the mixed liquor. After the denitrification basins, 
the wastewater flows into the aeration basins that contain the membranes. The membranes 
operate under vacuum and are continuously cleaned with air bubbles that create turbulence at the 
membrane surface to prevent solids accumulation. The membranes are periodically backwashed 
and chemically cleaned when operating vacuums become too high. The system automates 
backwashing and alerts the operator when a chemical cleaning is required. Four companies 
currently manufacture submerged membrane MBRs and have California Department of Health 
Services (DHS) approval for use in producing recycled water (California Division of Drinking 
Water & Environmental Management 2003):  

• US Filter 

• Zenon 

• Mitsubishi 

• Kubota 

Wastewater is pumped out of the aeration basins into ultraviolet (UV) disinfection channels. 
After disinfection, the process is complete, and the tertiary treated wastewater is ready for reuse. 
Primary sludge is not produced by an MBR system with no primary clarifier. Waste activated 
sludge from the aeration basins requires treatment and disposal. A typical flow schematic for an 
MBR treatment system is shown in Figure 6-4. 

6-14 



 
Site-Specific Analysis of Three Decentralized Treatment Systems 

Influent 

Sludge Treatment

Membrane Bioreactor

UV Disinfection

Air 

Title 22 
Reuse

Membranes

= Pumping

Denitrification Basins

Recycled Mixed Liquor

Grit RemovalScreens 

Screenings 

Permeate Pumps

Grit

Biofilter 

Foul 
Air 

Preliminary 
Treatment 

Figure 6-4 
Membrane Bioreactor System Flow Schematic 

6-15 



 

Site-Specific Analysis of Three Decentralized Treatment Systems 

6-16 

MBR Design Criteria 

Process-specific design criteria are presented in Table 6-10. Planning-level sizing calculations 
are provided in Appendix D, TM10-2, Site-Specific Evaluation of Decentralized Wastewater 
Treatment, which is available electronically. 

Table 6-10 
Assumed MBR Design Criteria for HPS Wastewater Treatment 

Criteria Value Units 

Flow 4.0 MGD 

MBR   

MLSS 8,000.0 mg/L 

Target MCRT 
(Mean Cell Residence Time) 13.0 d 

Number of Basins 3.0  

Basin Volume 0.7 MG 

Total Basin Volume 2.1 MG 

Basin Side Water Depth 15.0 ft 

Hydraulic Retention Time 12.6 h 

Denitrification   

Number of Trains 3.0  

Basins per Train 2.0  

Basin Volume 0.1 MG 

Total Basin Volume 0.6 MG 

Basin Side Water Depth 15.5 ft 

Hydraulic Retention Time 3.6 h 

Aeration Requirements   

Oxygen Required for BOD 1.2 mg O2/mg BOD5 

Oxygen Required for Nitrification 4.6 mg O2/mg NO3-N 

Oxygen Returned from Denitrification 2.85 mg O2/mg NO3-N 

Disinfection   

UV Dose 80.0 mW/cm2 

Number of Channels 2.0  

 



 
Site-Specific Analysis of Three Decentralized Treatment Systems 

Table 6-10 
Assumed MBR Design Criteria for HPS Wastewater Treatment (Cont.) 

Criteria Value Units 

Disinfection (Cont.)   

Number of Banks per Channel 4.0  

Standby Banks per Channel 1.0  

Odor Control   

Screening/Grit Area 56,160.0 ft3 

Screening/Grit Area Air Changes 12.0 ACH 

Biofilter Loading Rate 2.0 ft3/m/ft2 

MBR Facility Sizing 

Using the design criteria presented in Table 6-10, conceptual-level sizing estimates were 
developed for a 4-MGD (maximum average flow) MBR treatment system at HPS. Table 6-11 
presents the results of these calculations.  

Table 6-11 
MBR Facility Sizing 

Component Quantity Area (ft2) 

Headworks/Influent Pump Station 1 200 

Screening/Grit Facility 1 1,900 

Denitrification Basins 6 675 

Aeration Basins/MBR 3 5,750 

Permeate Pump Station 1 4,000 

Aeration Building 1 1,500 

UV Disinfection 1 2,100 

Effluent Pump Station 1 600 

Biofilter 1 5,625 

Operations/Lab Building 1 2,500 

Maintenance 1 750 

Electrical 1 750 

Parking 1 5,000 

6-17 



 

Site-Specific Analysis of Three Decentralized Treatment Systems 

MBR General Arrangement and Schematic Profile 

Figure 6-5 shows a general layout for the MBR facility. The MBR facility requires an area of just 
over two acres.  

 
Figure 6-5 
General Site Arrangement for Membrane Bioreactor System 

6-18 



 
Site-Specific Analysis of Three Decentralized Treatment Systems 

Figure 6-6 is a schematic profile of the facility showing the hydraulic grade line through the 
plant and the elevation of each unit. No building is higher than two stories. 

The site plan would be customized for HPS and the land requirements may increase or decrease 
somewhat. Facilities could be combined (for example, MBR tanks, permeate tanks, and blowers 
could be in one building); however, for this evaluation, the conservative assumption was made 
that they would be separate. 

6-19 



 

Site-Specific Analysis of Three Decentralized Treatment Systems 

 

Figure 6-6 
Schematic Profile of Membrane Bioreactor System 

 

6-20 



 
Site-Specific Analysis of Three Decentralized Treatment Systems 

6-21 

MBR Estimated Cost 

Planning-level cost estimates are accurate to approximately +50% to −30% of the actual cost. 
The initial capital cost for the 4-MGD capacity MBR facility would be approximately $37.2 
million. Equipment replacement costs were estimated assuming that mechanical and electrical 
equipment other than membranes would be replaced every 25 years. Membranes were assumed 
to have a life of eight years. O&M costs are estimated at $2.2 million per year. 

The capital, O&M, and replacement cost estimates were used to calculate the net present value 
(NPV) estimate for a 30-year planning horizon with an escalation rate of 3% and a discount rate 
of 6% per year. The total 30-year NPV cost estimate of the MBR facility is approximately $83.9 
million. 

Free Water Surface Wetlands—Natural Treatment System (4 MGD) 

FWS wetland systems are used in California and throughout the world for secondary, advanced 
secondary, and tertiary wastewater treatment processes. They can be designed to meet various 
levels of treatment. The following sections provide information for an FWS wetlands system 
installation at HPS, including: 

• Process description 

• Design criteria 

• Facility sizing 

• General arrangement and schematic profile 

• Estimated cost 

FWS Wetland Process Description 

FWS wetlands were chosen to represent the natural treatment system approach, which is a 
treatment facility that utilizes natural (for example, vegetative) systems and operates passively. 
The process train initially evaluated for this approach was a facultative pond, followed by an 
oxidation pond, followed by the FWS wetland. This initial process train would provide both 
advanced secondary and tertiary treatment, and remove BOD, TSS, ammonia, and nitrate.  

Sizing calculations performed for this process train using published removal rates and sizing 
methods (US EPA 2000a, Kadlec and Knight 1996) showed that more than 120 acres of land 
would be required. Depending upon the influent quality, an FWS wetland area of between 9 and 
24 acres per MGD would be required to perform advanced secondary and tertiary treatment. 
Additional area (more than 40 acres) would be needed for the facultative pond and oxidation 
pond systems.  



 

Site-Specific Analysis of Three Decentralized Treatment Systems 

OD/FWS Wetland Process Description 

To reduce the land area to a size that would fit in the area identified for wastewater treatment at 
the HPS, other treatment processes in addition to the FWS wetland are required. The following 
revised process procedures shown in Figure 6-7 were considered:  

1. Secondary treatment in oxidation ditches (ODs) and secondary clarifiers 

2. A 20-acre FWS wetland for denitrification, polishing, and some pathogen removal 

3. A cloth disk filter 

4. Ultraviolet disinfection 

6-22 



 
Site-Specific Analysis of Three Decentralized Treatment Systems 

FWS Wetland – 4 MGD 

 210 ft2 680 ft220 ac 0.85 ac 0.6 ac 200 ft2 

Screening/Grit 
Facultative 

Ponds 
Oxidation 

Ponds 
Cloth Disk 

Filter FWS Wetland
UV 

Disinfection 

Screening/Grit 
Oxidation 

Ditch 
Secondary 
Clarifiers 

Cloth Disk 
Filter FWS Wetland

UV 
Disinfection 

200 ft2 1 ac 680 ft2  40 ac 80 ac 210 ft2 

Total Land Area:
> 120 ac 

Total Land Area:
~ 25 ac 

OD/FWS Wetland – 4 MGD 

Figure 6-7 
Land Area Comparison for FWS Wetland Systems 

6-23 



 

Site-Specific Analysis of Three Decentralized Treatment Systems 

Oxidation ditches are suspended growth-activated sludge systems in which mixed liquor is 
circulated and aerated in a ring- or oval-shaped channel. This system would occupy about 25 
acres and fit on two of the larger sites identified in the site analysis (see Figure 6-3). Though 
many wetland systems have been constructed for BOD, ammonia, and TSS removal, FWS 
wetlands do not always remove BOD and ammonia efficiently because there is insufficient 
dissolved oxygen for rapid BOD oxidation and nitrification. The ODs preceding the FWS 
wetland would provide for more efficient oxidation and removal of BOD and TSS, nitrification 
of ammonia, and some denitrification. 

The OD would be preceded by screening and grit removal facilities. Post-treatment for small 
particle removal using cloth disk filters and removal of pathogens by ultraviolet disinfection 
would follow the FWS wetland. Initially, high-rate sand filtration was targeted for this process 
step; however, further review during this evaluation determined that cloth disk filtration should 
be used because of its smaller footprint. In a cloth disk filter, secondary effluent flows 
horizontally through a series of disks covered with a synthetic filter fabric. The disks rotate 
periodically and the dirty sections are backwashed and rinsed prior to being put back in service. 

This system will be referred to as an oxidation ditch/free water surface wetland (OD/FWS 
wetland). The proposed process schematic for an OD/FWS wetland treatment system is shown in 
Figure 6-8. The FWS wetland would be partially accessible to the public because the wastewater 
that is received by the wetland would already have undergone secondary treatment and 
disinfection. 

6-24 



 
Site-Specific Analysis of Three Decentralized Treatment Systems 

FWS Wetland
Oxidation Ditches 

Sludge Disposal 
& Recycle 

Backwash 

Influent 

Secondary 
Clarifiers 

Preliminary 
Treatment 

Screen 

Screenings 
Grit 

Grit Removal

Biofilter 

Air 

Cloth Disk Filtration 

UV Disinfection

Air 

= Pumping 

Figure 6-8 
OD/FWS Wetland System Flow Schematic 

 

6-25 



 

Site-Specific Analysis of Three Decentralized Treatment Systems 

OD/FWS Wetland Design Criteria 

Design criteria for the OD/FWS wetland system are shown in Table 6-12. 
Table 6-12 
Assumed OD/FWS Wetland Design Criteria for HPS Wastewater Treatment 

Criteria Value Units 

Flow 4 MGD 

Oxidation Ditch   

Number of Basins 2  

MLSS 3000 mg/L 

Hydraulic Retention Time 24 h 

Side Water Depth 15 ft 

Length to Width Ratio 5:1  

Solids Residence Time 13 d 

Secondary Clarification   

Number of Clarifiers 2  

Surface Loading Rate 300 gpd/ft2 

Side Water Depth 15 ft 

Aeration Requirements   

Oxygen Required for BOD5 1.2 mg O2/mg BOD5 

Oxygen Required for Nitrification 4.6 mg O2/mg NO3-N 

Wetlands    

Depth 1.6 ft 

Areal Nitrate Removal Rate 4.5 lbs-N/ac/d 

Influent Nitrate Concentration 15 mg/L 

Cloth Disk Filters   

Loading Rate 3.25 gpm/ft2 

Filter Area per Disk 54 ft2 

Disinfection   

UV Dose 100 mW/cm2 

Number of Channels 2  

 

6-26 



 
Site-Specific Analysis of Three Decentralized Treatment Systems 

6-27 

Table 6-12 
Assumed OD/FWS Wetland Design Criteria for HPS Wastewater Treatment (Cont.) 

Criteria Value Units 

Disinfection   

Number of Banks per Channel 4  

Standby Banks per Channel 1  

Odor Control   

Screening/Grit Area 56,160 ft3 

Screening/Grit Area Air Changes 12 ACH 

Biofilter Loading Rate 2 ft3/m/ft2 

OD/FWS Wetland Facility Sizing 

Conceptual-level design calculations and assumptions for the OD/FWS wetland treatment system 
are shown in Appendix D, TM10-2, Site-Specific Evaluation of Decentralized Wastewater 
Treatment, which is available electronically. Table 6-13 summarizes the results of these 
calculations. Approximately 16 to 36 acres of wetland would be needed to reduce the nitrate-
nitrogen concentrations from 15 to 10 mg/L. Denitrification basins may need to be incorporated 
in the oxidation ditch. 

Table 6-13 
OD/FWS Wetland Facility Sizing 

Component Quantity Area (ft2) 

Headworks/Influent Pump Station 1 200 

Screening/Grit Facility 1 1,900 

Oxidation Ditch 2 18,530 

Secondary Clarifiers 2 13,330 

Aeration Building 1 1,500 

FWS Wetland 1 871,200 

Wetland Pump Station 1 200 

Cloth Disk Filtration 1 680 

UV Disinfection 1 2,100 

Effluent Pump Station 1 600 

Biofilter 1 5,625 

Operations/Lab Building 1 2,500 

 



 

Site-Specific Analysis of Three Decentralized Treatment Systems 

Table 6-13 
OD/FWS Wetland Facility Sizing (Cont.) 

Component Quantity Area (ft2) 

Maintenance/Electrical 1 750 

Electrical 1 750 

Parking 1 5,000 

OD/FWS Wetland General Arrangement and Schematic Profile 

Figure 6-9 shows a general arrangement of the OD/FWS wetland facility on the larger 25-acre 
site in Parcel E with the wetlands roughly matching the existing shoreline. The facility would use 
all of the available land on this site. Adding denitrification basins to the oxidation ditch could 
enable a smaller system to be designed. An FWS wetland of approximately 20 acres would have 
a detention time of approximately 2.7 d and would remove approximately 3 mg/L 
nitrate-nitrogen. 

Figure 6-9 is a general site arrangement for the OD/FWS wetland treatment facility. The site plan 
would be customized for HPS. Facilities may be combined during design; however, this 
evaluation makes the conservative assumption that they will be separate. 

A schematic profile (Figure 6-10) shows the hydraulic grade line through the plant and the 
elevations of the various structures. No structure is higher than two stories, although the only 
available site is close to the shoreline and these structures could block views of the bay. 

 

6-28 



 
Site-Specific Analysis of Three Decentralized Treatment Systems 

 
Figure 6-9 
General Site Arrangement for OD/FWS Wetland System 

6-29 



 

Site-Specific Analysis of Three Decentralized Treatment Systems 

 

Figure 6-10 
Schematic Profile of OD/FWS Wetland System 

6-30 



 
Site-Specific Analysis of Three Decentralized Treatment Systems 

OD/FWS Wetland Treatment System Estimated Cost 

Planning-level cost estimates for the OD/FWS wetland system are accurate +50% to −30%. The 
initial capital cost for the 4 MGD capacity OD/FWS wetland system would be approximately 
$37.8 million. Equipment replacement costs assume that mechanical and electrical equipment 
other than the cloth disk filters would be replaced every 25 years. The disks in the cloth disk 
filter units are assumed to have a useful life of five years. O&M costs are $1.9 million per year. 

The capital, O&M, and replacement cost estimates were used to calculate the net present value 
[...]
maintenance; average requirements for operator training, knowledge and expertise; and an 
average level of maintenance. 

The MBR system scores well under this criterion, but requires a relatively high degree of 
operator training, knowledge and expertise. 

6-41 



 

Site-Specific Analysis of Three Decentralized Treatment Systems 

Septic tanks/biotextile filters do not require above average operator knowledge and training, but 
would require high maintenance. Use of this type of system could result in significant 
administrative issues related to maintenance because there will be multiple facilities to maintain.  

Public Interests 

The ability of the three treatment systems to address public interests was also evaluated, 
including: 

• Preserving or improving public health and safety 

• Mitigating potential odor problems 

• Being perceived as aesthetically neutral or aesthetically positive 

• Providing employment opportunities for the BVHP community 

The MBR and OD/FWS constructed wetland ranked similarly, with the MBR treatment system 
scoring slightly higher. The MBR is advantageous compared to the OD/FWS wetland in terms of 
public health and safety, while the OD/FWS wetland generally has more aesthetic value and 
could offer more employment opportunities if the educational opportunities of the system are 
fully realized. 

The septic tank/biotextile filter scored poorly in this criterion because these systems would be 
located closer to residential neighborhoods than either the MBR or the OD/FWS wetland. The 
proximity to these neighborhoods would increase the risk to public health and safety and the 
potential for odors. Additionally, these systems do not offer any aesthetic benefits to the 
community. 

Evaluation Summary 

Table 6-18 summarizes the results of the study evaluation criteria. The ratings given to each 
technology are shown using the following symbols: 

○ = More Favorable 
◑ = Neutral  
● = Less Favorable  

6-42 



 
Site-Specific Analysis of Three Decentralized Treatment Systems 

Table 6-18 
Comparison of Decentralized Approaches 

Criteria MBR OD/FWS 
Wetland 

Septic Tank/ 
Biotextile Filter 

Community and Environmental Enhancement    

Sustainability Goals ● ◑ ◑ 

Environmental, Educational, and Recreational  
Opportunities 

◑ ○ ● 

Reuse Applications ○ ○ ◑ 

Effluent Quality    

Reliability ○ ○ ● 

Available Data ◑ ○ ● 

Implementation    

Readily Implemented ◑ ● ◑ 

Permitting, Environmental Review/Cleanup, and  
Constructability 

○ ◑ ◑ 

Surface, Subsurface, Topographic Features ○ ● ◑ 

Phasing ○ ● ○ 

Land Requirement    

Land Required ○ ● ● 

Life Cycle Costs    

Capital and O&M Costs ○ ○ ● 

Value of Recycled Water ◑ ◑ ◑ 

Operation and Maintenance (O&M)    

Straightforward and Trouble-free ○ ○ ◑ 

Staff Training, Knowledge, and Expertise ◑ ◑ ○ 

Low Maintenance ○ ○ ● 

○ = More Favorable ◑ = Neutral ● = Less Favorable 

 

6-43 



 

Site-Specific Analysis of Three Decentralized Treatment Systems 

Table 6-18 
Comparison of Decentralized Approaches (Cont.) 

Criteria MBR OD/FWS 
Wetland 

Septic Tank/ 
Biotextile Filter 

Public Interests    

Public Health ○ ◑ ◑ 

Public Safety ○ ● ◑ 

Odor ○ ◑ ● 

Aesthetics ◑ ○ ◑ 

Employment ◑ ○ ○ 

○ = More Favorable ◑ = Neutral ● = Less Favorable 

Key Finding 

The MBR is the preferred technology. The MBR alternative is more favorable with respect to 
reuse applications, effluent quality reliability, ease of implementation, land requirements, capital 
and O&M costs, O&M demands, and public interests (public health, public safety, and odors). 

Cost and Footprint Comparison for 2-MGD and 4-MGD Systems 

The primary developer has estimated HPS wastewater flows at full build-out to range from 2 to 
5 MGD. To assess the low end of this projection, a 2-MGD scenario was also investigated. Cost 
data and system footprint acreage for 2-MGD and 4-MGD treatment systems are summarized in 
Table 6-19.  

Table 6-19 
Cost Data and Total Footprint (in acres) for 2-MGD and 4-MGD Treatment Systems— 
MBR Plant, OD/FWS Wetland System, and Septic Tank/Biotextile Filter Systems 

Treatment System 
Capital 
Cost* 

($ million) 

Annual 
O&M Cost** 
($ million) 

NPV Cost 
30-year life cycle 

($ million) 

Total 
Footprint 
(acres) 

2-MGD MBR 26.0 1.4 53.0 1.5 

2-MGD OD/FWS Wetland 23.8 1.2 44.8 12 

2-MGD Septic Tank/Biotextile 
Filter Systems*** 

113.5 1.2 100.1 8 

 

6-44 



 
Site-Specific Analysis of Three Decentralized Treatment Systems 

Table 6-19 
Cost Data and Total Footprint (in acres) for 2-MGD and 4-MGD Treatment Systems— 
MBR Plant, OD/FWS Wetland System, and Septic Tank/Biotextile Filter Systems (Cont.) 

Treatment System 
Capital 
Cost* 

($ million) 

Annual 
O&M Cost** 
($ million) 

NPV Cost 
30-year life cycle 

($ million) 

Total 
Footprint 
(acres) 

4-MGD MBR 37.2 2.2 83.9 3 

4-MGD OD/FWS Wetland 37.8 1.9 75.3 25 

4-MGD Septic Tank/Biotextile 
Filter Systems*** 

232.4 2.4 196.4 16 

*Capital cost includes engineering and construction costs for the treatment system in 2003 dollars. Collection 
system, recycled water storage, and recycled water distribution are not included. 

**Annual O&M costs in 2003 dollars. 

***Septic Tank/Biotextile Filter Systems would be built as needed. At 2 MGD, 20 systems would be required. At 4 MGD, 40 
systems would be required. Capital costs would be approximately $5.4 million per 0.1-MGD system. O&M costs would be 
approximately $59,000 per 0.1-MGD system. 

 

 

 

 

6-45 



 

7 REFINEMENT OF THE MBR SYSTEM 

A refinement of the preferred decentralized system (MBR) must consider sludge 
handling/treatment options. A sludge overview, followed by a refinement of the MBR system is 
provided in this section. 

Sludge Handling/Treatment Options 

Three sludge handling options were discussed at the March 31, 2003 technical workshop: 

• Sending sludge through the San Francisco combined sewer system to SEWPCP for treatment 

• Onsite storage in holding tank(s) with vacuum pumping and hauling to SEWPCP, OSWPCP, 
or another local facility for treatment 

• Onsite treatment of sludge at HPS with biosolids hauling 

Specific advantages and disadvantages of sludge handling approaches for a decentralized system 
at HPS are summarized in Table 7-1. 

Table 7-1 
Summary of Sludge Handling Approaches Identified at TRC Workshop, for Decentralized 
Wastewater Systems at HPS 

Sludge Handling 
Approach Advantages Disadvantages 

Wasting Sludge to 
Combined Sewer 

+ Minimization of cost 

+ Ease of operation 

+ Reduction of odor impacts 
associated with onsite solids 
handling facilities  

– No significant change to the solids loading 
to the combined sewer system and 
SEWPCP 

Onsite Storage and 
Sludge Hauling 

+ Different sludge treatment 
location from SEWPCP  

– Energy intensive due to the need for daily 
trucking 

– Local nuisance impacts associated with 
daily tanker trucks traveling through HPS 
(approximately 1 truck/h) 

– Even with controls, local sludge storage 
may create odor problems at HPS 

 

7-1 



 

Refinement of the MBR System 

Table 7-1 
Summary of Sludge Handling Approaches Identified at TRC Workshop, for Decentralized 
Wastewater Systems at HPS (Cont.) 

Sludge Handling 
Approach Advantages Disadvantages 

Onsite Treatment 
and Biosolids 
Hauling 

+ Different sludge treatment 
location from SEWPCP 

– High capital and O&M cost 

– Demanding from an operations 
perspective 

– Could generate local nuisance impacts 
associated with odors and trucks traveling 
through HPS 

Key Finding 

Scalping is the preferred mode of operation. Wasting sludge to the combined sewer for eventual 
treatment at SEWPCP minimizes costs, operational demands, and local odor impacts associated 
with a small solids handling facility. A scalping mode of operation also avoids the need for 
onsite wastewater disposal. 

Conceptual Design of MBR Scalping Plant (0.5 MGD) 

A 0.5-MGD capacity MBR scalping plant was designed. A 0.5-MGD facility is approximately 
the size that would be needed to meet the projected recycled water demands at HPS, including 
in-building dual plumbing, landscape irrigation, and, if wetlands are constructed, wetlands 
enhancement. Some of the assumptions of this conceptual design include: 

• The facility would only take wastewater as-needed from the collection system; excess flows 
would continue to SEWPCP untreated.  

• This configuration has design ramifications with respect to equalization and redundancy 
requirements. The facility could be shut down without a discharge violation, and excess 
capacity would not be required to meet peak daytime or wet-weather flows. 

In light of the reduced equalization and redundancy requirements, the 0.5-MGD configuration 
assumes a reduced number of aeration basins (from three to two) and denitrification basins (from 
six to four), compared to the 4-MGD configuration designed to handle all flows. 

Figure 7-1 provides a flow schematic for a 0.5-MGD MBR scalping plant.  

7-2 



 
Refinement of the MBR System 

Influent 

SEWPCP

Aeration Basins 
UV Disinfection

Air

Title 22 
Reuse

Membrane Package 
(includes permeate 
pumps and tanks)

Denitrification 
Basins

Screenings 
Grit

Biofilter 

Foul 
Air 

Recycled Mixed Liquor

= Pumping

Preliminary 
Treatment 

Screens Grit Removal

Figure 7-1 
Flow Schematic for 0.5 MGD Membrane Bioreactor Scalping Plant 

7-3 



 

Refinement of the MBR System 

Figure 7-2 provides a general layout for the facility. 

 
Figure 7-2 
General Site Arrangement for 0.5-MGD Membrane Bioreactor Scalping Plant 

Detailed cost estimates for capital, O&M, and equipment replacement are included in the 
technical report. The key findings of this cost evaluation can be summarized as follows: 

• The net present value (NPV) cost would be approximately $14.3 million over a 30-year 
planning horizon.  

• Initial capital costs would be approximately $7.1 million. 

• Annual O&M costs would be approximately $400,000.  

7-4 



 
Refinement of the MBR System 

• An area of approximately 0.5 acres would be required.  

• A “package” membrane system would likely be the most cost-effective approach.  

Costs and expected footprints for MBR satellite plants at 0.5 MGD, 2 MGD, and 4 MGD are 
summarized in Table 7-2. A 0.5-MGD facility would meet the reuse demands at HPS. The larger 
options (2 MGD and 4 MGD) could be pursued if the plant was to provide offsite recycled water 
demands. 

Table 7-2 
Costs, Footprints, and Areas Served with Recycled Water for MBR Scalping Plants Sized 
at 0.5 MGD, 2.0 MGD, and 4.0 MGD 

Capacity of 
MBR Scalping 
Plant (MGD) 

Capital 
Cost*  

($ million) 

Annual 
O&M Cost**
($ million) 

Net Present  
Value Cost— 

30-year Life Cycle
($ million) 

Footprint 
(acres) 

Area Served 
with Recycled 

Water 

0.5 7.1 0.4 14.3 0.5 HPS 

2.0 26.0 1.4 53.0 1.5 HPS + offsite 

4.0 37.2 2.2 83.9 3.0 HPS + offsite 

*Capital cost includes engineering and construction costs for the treatment system in 2003 dollars. Collection 
system, recycled water storage, and recycled water distribution are not included. 
**Annual O&M costs in 2003 dollars. 

7-5 



 

8 CENTRALIZED WASTEWATER TREATMENT 
APPROACH 

With the exception of HPS and a few other isolated areas, San Francisco wastewater is collected 
in a combined sewer system. In a combined system, wastewater and storm water are collected in 
the same pipes and conveyed to facilities for treatment. 

Overview of the City’s Combined System 

The City of San Francisco has three treatment facilities.  

• Oceanside Water Pollution Control Plant (OSWPCP)—Treats wastewater flows from the 
west side of San Francisco (an average dry weather flow of 18 MGD or 21% of the city’s dry 
weather flow) and discharges secondary effluent to the Pacific Ocean through the southwest 
ocean outfall 

• Southeast Water Pollution Control Plant (SEWPCP)—Treats wastewater flows on the 
east side of San Francisco (an average dry weather flow of approximately 67 MGD or 79% 
of the city’s dry weather flow) and discharges secondary effluent to San Francisco Bay 
through the southeast outfall 

• North Point Wet Weather Facility—Operates during wet weather events and can provide 
150 MGD of primary treatment with disinfection (RMC 2003) 

Storage/transport structures around the perimeter of the city convey dry weather wastewater 
flows to OSWPCP and SEWPCP. During wet weather, these structures store and convey 
wastewater. The storage capacity of the collection system increases the ability of the plants to 
treat wastewater. During major storms, the storage capacity and treatment capacities of the 
system can be exceeded and discharges occur through combined sewer overflow (CSO) 
structures. There are 36 CSO outfalls around the city perimeter, 29 on the bay side and 7 on the 
west side. 

The city has National Pollutant Discharge Elimination System (NPDES) permits for wastewater 
discharge to the Pacific Ocean and for wastewater discharge to San Francisco Bay. Under these 
permits, the city, on average, is allowed eight wastewater overflows per year on the ocean side of 
the city, four overflows per year on the northern shore of the city, ten overflows per year on the 
central waterfront of the city, and one overflow per year on the southeastern shore (Regional 
Water Quality Control Board 2002). Figure 8-1 shows the ocean side and bay side drainage 
basins, the storage/transport structures, the treatment facilities and outfalls, and the allowed 
overflows per year. 

8-1 



 

Centralized Wastewater Treatment Approach 

 
OF/YR = average permitted overflows per year 

Figure 8-1 
City of San Francisco Combined Sewer System and Wastewater Treatment Facilities 

SEWPCP Treatment Process 

SEWPCP occupies 49 acres in southeast San Francisco, near Evans Avenue and Phelps Street. 
SEWPCP has a secondary treatment capacity of 150 MGD. During wet weather, the plant can 
provide an additional 100 MGD of primary treatment with disinfection. An average dry weather 
flow of 67 MGD (RMC 2003) will be used for planning purposes, although recent data indicate 
that the average dry weather flow is 63 MGD, possibly due to the economic slowdown, water 
conservation, and a decrease in tourism (SFPUC 2003a). 

The first stage of treatment (preliminary treatment) consists of physical/mechanical treatment 
units. Screens remove floating trash, rags, sticks, leaves, and other debris. Grit removal tanks 
remove gravel and sandy materials. After grit removal, the wastewater flows through primary 
clarifiers (primary treatment) where suspended solids are removed by settling. The settled 
material (sludge) is pumped to anaerobic digesters for solids stabilization and energy recovery. 

8-2 



 
Centralized Wastewater Treatment Approach 

After primary treatment, the wastewater flows into secondary biological treatment units. The 
liquid waste stream enters covered aeration tanks where it is mixed with pure oxygen and a 
microbial culture called activated sludge. The bacteria remove the organic pollutants and create 
settable solids. The wastewater then flows into secondary clarifiers where solids (secondary 
sludge) are removed by settling. Some of the secondary sludge is returned to the aeration tanks to 
maintain an active biological culture and the remainder is sent to dissolved air flotation 
thickeners, followed by anaerobic digesters.  

After the secondary clarifiers, the secondary treated wastewater is disinfected with sodium 
hypochlorite (bleach). Chlorination kills the coliform bacteria in the secondary treated 
wastewater. Following disinfection, excess chlorine is neutralized with sodium bisulfate 
treatment. The treated effluent is then discharged to San Francisco Bay through the southeast 
outfall, approximately 800 feet offshore of Pier 80. 

The biosolids produced by the anaerobic digestion of the primary and secondary sludges are 
beneficially recycled as alternative daily cover (ADC) or reused through land application in 
Marin and Solano Counties. During wet weather, all biosolids are transported to Hay Road 
Landfill where the material is stored during wet weather and then dried and mixed with compost 
and soil to create an engineered soil for use as cover at the landfill. During dry weather, the 
majority of the biosolids are land applied on agricultural fields in the Rio Vista area. The 
remaining material is transported to Redwood Landfill where it is used as ADC (SFPUC 2003a). 

Figure 8-2 provides a flow diagram that illustrates the SEWPCP treatment process. 

 

 
Figure 8-2 
SEWPCP Process Flow Diagram 

8-3 



 

Centralized Wastewater Treatment Approach 

SEWPCP Effluent Quality 

Table 8-1 summarizes biochemical oxygen demand (BOD5), total suspended solids (TSS), total 
dissolved solids (TDS), and chloride (Cl-) effluent data from SEWPCP, southeast outfall (dry 
weather). 

Table 8-1 
Effluent Data for the Southeast Outfall (dry weather) 

Constituent Average Effluent 
Concentration (mg/L) 

Maximum Effluent 
Concentration (mg/L) 

BOD5 14.5 41 

TSS 15.5 53 

TDS 1,200 2,200 

Cl- 410 860 

Notes: 
Average and Maximum BOD5 and TSS Data from NPDES Permit No. CA0037664 and based on monthly 
monitoring from January 1999 to December 2001. 
BOD5 and TSS dry weather effluent limit = 30 mg/L (monthly average) 
BOD5 and TSS dry weather effluent limit = 45 mg/L (weekly average) 
TDS and chloride data from Water Pollution Control, 2003. Maximum TDS and chloride data are 99th 
percentiles 

The high TDS and chloride levels in the SEWPCP effluent are the result of saline groundwater 
infiltration into the sewer system. The high salt content of the SEWPCP effluent limits the 
feasibility of reclaiming this effluent. Sewer replacement projects and/or advanced treatment 
options (such as reverse osmosis) would be needed to produce good quality irrigation water. 
Filtered/disinfected SEWPCP effluent could be reused for irrigation after blending with a fresh 
water source. Alternatively, reclaimed effluent could be used for salt-tolerant plant irrigation, 
dust control, toilet flushing, or washdown water. 

Table 8-2 compares guidelines for TDS and chloride levels in irrigation water with the average 
levels in SEWPCP effluent. With respect to the degree of restriction on use for irrigation, 
SEWPCP effluent falls within a “slight to moderate” category for TDS, and a “severe” category 
for chloride levels. 

8-4 



 
Centralized Wastewater Treatment Approach 

Table 8-2 
Water Quality Guidelines for Irrigation, and SEWPCP Effluent Data for TDS and Chloride 

Degree of Restriction on Use for Irrigation* 
Potential Irrigation Problem 

None Slight to Moderate Severe 

TDS, mg/L 
(affects crop water availability) 

Guidelines 

SEWPCP Effluent (average) 

 
 

< 450 

 
 

450—2,000 

1,200 

 
 

> 2,000 

Chloride, mg/L 
(affects sensitive crops) 

Guidelines: Surface Irrigation 
Guidelines: Sprinkler Irrigation 

SEWPCP effluent (average) 

 
 

< 140 
< 100 

 
 

140—350 
> 100 

 
 

> 350 
– 

410 

*(Metcalf & Eddy 1991) 

Effect of HPS Flows on SEWPCP and the Combined System 

This section describes the existing and future wastewater flows at HPS and the effect of these 
flows on SEWPCP and the combined treatment system. 

Existing HPS Wastewater Flows 

The sanitary and storm water collection systems at HPS have been separated. Under a general 
NPDES storm water permit for industrial operations, HPS storm water is discharged to San 
Francisco Bay through 33 storm water outfalls along the perimeter of HPS.  

HPS wastewater is conveyed to the SEWPCP through a Crisp Avenue force main and then the 
city’s sewage collection system. Figure 8-3 shows that the monthly average wastewater flow at 
HPS from January 2000 to January 2003 was 180,000 gallons per day (GPD), with a monthly 
minimum of 95,000 GPD and a monthly maximum of 622,000 GPD (SFPUC 2003b). 

8-5 



 

Centralized Wastewater Treatment Approach 

0

100,000

200,000

300,000

400,000

500,000
[...]
• The additional expense of a scalping facility would not offset SEWPCP costs 

• A comprehensive storm water management program is necessary 

Centralized and Decentralized Treatment Approaches for HPS Flows 

The advantages of sending HPS wastewater flows to SEWPCP include 

• Low capital and O&M costs 

• Ease of implementation 

• Well-established O&M requirements 

The main advantage of a decentralized facility at HPS is the ability to generate an onsite source 
of recycled water. Recycled water has water conservation benefits when used to replace potable 
water demands for landscape irrigation, toilet flushing, and other uses. Recycled water can also 
be used to enhance a seasonal wetland (that is, provide an irrigation source during dry months). 
A decentralized treatment system at HPS could serve as a model for other decentralized 
wastewater treatment and water reuse projects in San Francisco. 

Low Demands for Recycled Water at HPS 

The recycled water demand is well below the projected dry weather wastewater flows at HPS 
(dry weather flows at build-out are estimated at 2 to 5 MGD). The following potential recycled 
water demands were estimated for HPS: 

• In-building dual plumbing demands—approximately 0.40 MGD 

• Landscape irrigation demands (60 acres)—approximately 0.14 MGD 

• Wetland creation/enhancement (40 acres)—approximately 0.09 MGD 

Offsite potential recycled water demands (within a 2.5-mile radius of HPS) range from 1.4 MGD 
to 4.0 MGD. However, most of the offsite potential demands are not immediately adjacent to 
HPS. The relatively large offsite demands, McLaren Park and Potrero Power Plant, are 
approximately 2 to 2.5 miles from HPS. 

MBR Satellite Plant Is the Preferred Decentralized System 

If decentralized treatment is pursued at HPS, an MBR satellite plant would be the preferred 
treatment system. Compared to the other two decentralized systems studied, the MBR alternative 
is most favorable with respect to 

• Reuse applications 

• Effluent quality reliability 

11-3 



 

Conclusions 

• Ease of implementation 

• Land requirements 

• Capital and O&M costs 

• O&M requirements 

• Public interests (public health, public safety, and odors) 

Scalping Is the Most Effective Mode of Operation 

Wasting sludge to the combined sewer for treatment at SEWPCP minimizes costs, operational 
requirements, and local odor impacts associated with a small solids handling facility located at 
HPS. A scalping mode of operation also avoids the need for onsite wastewater disposal, because 
a decentralized system would only treat the amount of water needed for reuse.  

A Wastewater Treatment Wetland Is Unfeasible at HPS 

A secondary wastewater treatment wetland would require approximately 120 acres, an area that 
is not available at HPS. Furthermore, the presence of coliform bacteria in the secondary effluent 
and treatment processes of such a system would require public access restrictions and reduce the 
desirability of this type of wetland in a confined urban setting. Other wetland applications (for 
example, for storm water management) may be viable at HPS. 

Biotextile Treatment Is Unsuitable for HPS 

The high costs and operating challenges of multiple biotextile filters (a total of 40 separate 
treatment systems at HPS) eliminated this option for use on the entire site. Even on the Parcel A 
hilltop, the number and area requirements for biotextile filter systems make it an impractical 
choice. 

Long-Term Salinity Impacts Must Be Included in Reuse Plant Design and Siting 

A decentralized project focused on water reuse for landscape irrigation must consider the 
potential impact of salt water infiltration into the sewer system. Due to areas of high groundwater 
salinity and high inflow/infiltration rates within fill areas, reuse demands requiring low-salinity 
water will affect the design and siting of a decentralized facility. 

The Additional Expense of a Scalping Facility Would Not Offset SEWPCP Costs 

A decentralized MBR facility at HPS would likely operate in a scalping mode, sending solids 
and excess wastewater to SEWPCP. Since some of the HPS wastewater and all of the HPS solids 
would still be dependent on SEWPCP for treatment, a side-by-side comparison of the 
decentralized MBR treatment option and the SEWPCP centralized treatment option is difficult. 
Instead, the merits of a decentralized treatment scalping facility at HPS should be evaluated on 

11-4 



 
Conclusions 

the basis of the recycled water benefits and other benefits it could provide. The estimated capital 
and annual O&M costs for a 0.5-MGD MBR scalping plant at HPS are $7.1 million and 
$400,000 per year, respectfully (in 2003 dollars).  

A Comprehensive Storm Water Management Program Is Necessary 

To protect San Francisco Bay from storm water discharges and to comply with the Phase II 
Storm Water Rule, three storm water principles should be followed at HPS, including: 

• Low impact design 

• Source controls 

• Structural treatment measures 

With respect to treatment measures, a series of treatment systems might be the most effective 
method to treat storm water. The applicability and feasibility of an approach consisting of 
upstream treatment (for example, vegetated swales), followed by inline treatment (for example, 
vortex separators), followed by a seasonal wetland should be investigated further for HPS. Dry 
Dock 4 at HPS could be used as a large sedimentation pond or extended detention pond. 
However, the Dry Dock 4 approach would require approximately $18 million to rehabilitate the 
dry dock and install perimeter drains, equalization basins, and pump stations. 

 

11-5 



 

12-1 

12 REFERENCES 

Ahmad, M. 2003. Personal Communication. San Francisco Public Utilities Commission, Water 
Pollution Control Division. 

California Division of Drinking Water & Environmental Management. 2003. Treatment 
Technology Report for Recycled Water. August 2003. 

Crites, R., and G. Tchobanoglous. 1998. Small and Decentralized Wastewater Management 
Systems. 

Hydroconsult Engineers, Inc. 2002. Hunters Point Naval Shipyard Development, Hydrologic 
Modeling Study. January 2002. 

Kadlec, R. H. and R. L. Knight. 1996. Treatment Wetlands. 

Lennar/CH2M Hill. 2002. Hunters Point Shipyard Development Wastewater Treatment Options 
Analysis. March 2002. 

Metcalf & Eddy. 1991. Wastewater Engineering: Treatment and Reuse. 

Montgomery Watson. 1996. San Francisco Recycled Water Master Plan. July 1996. 

RMC. 2003. Recycled Water Market Assessment—DRAFT. Prepared for the San Francisco 
Public Utilities Commission, San Francisco, CA. August 2003. 

San Francisco Public Utilities Commission (SFPUC). 2003a. The Diminishing Wastewater of  
San Francisco by WPC. August 2003. 

SFPUC. 2003b. BERM Metered Sewage Discharge, Hunters Point Shipyard. 

SFPUC. 1998. Landscape Irrigation Pilot Study. 

San Francisco Redevelopment Agency (SFRA). 1997. Hunters Point Shipyard Redevelopment 
Plan. July 1997. 

United States Environmental Protection Agency (US EPA). 2000a. Constructed Wetlands 
Treatment of Municipal Wastewaters. EPA/625/R-99/010. September 2000. 

US EPA. 2000b. Wastewater Technology Fact Sheet—Wetlands: Subsurface Flow.  
September 2000. 

Water Pollution Control Federation. 1989. Water Reuse Manual of Practice SU-3. Second 
Edition. 

YEI Engineers. 1988. Utilities Technical Study, Phase 2, Sanitary Sewer System. July 1988. 

Zenon. 1999. Membrane Systems for Municipal Wastewater Treatment. 



 

13 ACRONYMS AND ABBREVIATIONS 

ac Acre 

ACH Air Changes per Hour 

AF Acre-Feet 

BMP Best Management Practice 

BOD5 Biochemical Oxygen Demand 

BVHP Bayview Hunters Point 

Cl- Chloride 

CSO Combined Sewer Overflow 

DHS Department of Health Services 

EIR Environmental Impact Report 

ENR Engineering News Record 

ft Feet 

ft2 Square Feet 

ft3 Cubic Feet 

ft3/m Cubic Feet per Minute 

ft3/m/ft2  Cubic Feet per Minute per Square Feet 

FWS Free Water Surface 

gpd Gallons per Day 

gpd/ft2 Gallons per Day per Square Feet 

gpm Gallons per Minute 

gpm/ft2 Gallons per Minute per Square Feet 

HPS Hunters Point Shipyard 

ISF Intermittent Sand Filter 

lbs/d/1000ft3 Pounds per Day per 1000 Cubic Feet 

lbs-N/ac/d Pounds of Nitrogen per Acre per Day 

13-1 



 

Acronyms and Abbreviations 

MBR Membrane Bioreactor 

MCRT Mean Cell Residence Time 

MEP Maximum Extent Practicable 

MG Million Gallons 

mg Milligram 

MGD Million Gallons per Day 

mg/L Milligrams per Liter 

mg N/L Milligrams of Nitrogen per Liter 

mg O2/mg BOD Milligrams of Oxygen per Milligram of BOD 

mg O2/mg NO3-N Milligrams of Oxygen per Milligram of Nitrate Nitrogen 

mL Milliliters 

MLSS Mixed Liquor Suspended Solids 

MPN Most Probable Number 

mW/cm2 Milliwatts per Square Centimeter 

NH3-N Ammonia as Nitrogen 

NO3-N Nitrate as Nitrogen 

NPDES National Pollutant Discharge Elimination System 

NPV Net Present Value 

NTU Nephelometric Turbidity Unit 

O&M Operations and Maintenance 

OD Oxidation Ditch 

OSWPCP Oceanside Water Pollution Control Plant 

PUC Public Utilities Commission 

RBC Rotating Biological Contractors 

RGMF Recirculating Granular-Medium Filter 

s Second 

SBR Sequencing Batch Reactor 

SEWPCP Southeast Water Pollution Control Plan 

SF Subsurface Flow 

SFPUC San Francisco Public Utilities Commission 

13-2 



 
Acronyms and Abbreviations 

SR Slow Rate 

SWMP Storm Water Management Program 

TDS Total Dissolved Solids 

TKN Total Kjeldahl Nitrogen 

TM Technical Memorandum 

TMDL Total Maximum Daily Load 

TP Total Phosphorus 

TRC Technical Review Committee 

TSS Total Suspended Solids 

UV Ultraviolet 

 

13-3 



 

A  STORM WATER BEST MANAGEMENT 
PRACTICES FOR HPS 

HPS represents an opportunity to enact a clean water strategy that optimizes the protection of 
public health, public safety, and the environment, combining solutions for storm water, 
wastewater, and recycled water. 

Storm Water Treatment Systems 

The new regulations associated with the Municipal General NPDES Storm Water Permit require 
permittees to develop a storm water management program (SWMP) designed to reduce the 
discharge of pollutants and to protect water quality. 

Permittees must implement best management practices (BMPs) that reduce pollutants in storm 
water runoff to the technology-based standard of maximum extent practicable (MEP) to protect 
water quality. Furthermore, the general permit notes that “… [BMPs] are most efficient when 
they stress (i) low impact design; (ii) source controls; and (iii) treatment controls.” Procedures 
detailed and recommended in the California Storm Water Quality Association Storm Water Best 
Management Practice Handbook were adopted in this memorandum to investigate the manner in 
which storm water runoff at HPS can best be treated so as to meet the requirements of the 
general permit. 

Storm water management should be based on the following three principles: 

• Low impact design (preservation of natural components in a storm water system, such as 
natural channels, wetlands, and other natural components) 

• Source control (storm water quantity and quality controls within developed areas) 

• Structural treatment control measures 

This technical memorandum (TM) focuses on just one principle, that is, structural treatment 
controls applicable at the site. The following technologies are analyzed in this TM; however, 
other technologies not listed may be appropriate: 

• Upstream treatments 

– Drain Inserts 

– Vegetated Swales 

– Vegetated Buffer Strips 

A-1 



 

Storm Water Best Management Practices for HPS 

• Inline treatments 

– Media Filter 

– Wet Vault 

– Vortex/Swirl Separator 

• Downstream treatments 

– Wet Pond 

– Wetland 

Structural treatment controls are generally designed to excel in one treatment area or address a 
specific storm water issue. Any one control alone may not have a broad effect on all the 
constituents of concern in urban storm water. Therefore, the application of more than one 
measure constructed in series throughout the catchment should be considered when designing a 
storm water treatment system. 

A comparison of alternatives yielded the following findings: 

Upstream Treatment Technologies  

Each of these upstream measures has its place in different parts of the development, and because 
of their relatively low cost, should be considered where applicable. Specifically, the following 
concepts should be considered: 

• Drain inserts for commercial/retail areas and for areas with steep slopes and identified 
pollutant generation potential. 

• Grass swales for low-lying, flatter areas, and for streetscape and industrial park/commercial 
areas, which should integrate with landscape designs to maximize public amenity—perhaps 
creating a “meandering” effect through open-space areas. 

• Vegetated buffer strips may have applications in areas adjacent to parking lots and perhaps 
treating surface runoff from steep areas. Vegetated buffer strips should form part of a more 
“site-specific” BMP design in conjunction with individual development sites. Additionally, 
vegetated buffer strips might be applicable in places along the perimeter of the site between 
the land/bay interface. 

Inline Treatment Technologies 

Inline treatment technologies are designed to remove finer sediments and attached pollutants. 
The BMP measures most applicable to HPS are either vortex-type swirl separators or wet vaults. 
Each of these belowground alternatives has the capacity to perform to similar standards. Given 
the additional space requirements and maintenance schedule of media filters compared with the 
belowground alternatives, media filters are not thought to be the better treatment alternative. 
More detailed investigation of construction costs is required to assess the relative merits of wet 
vaults and vortex separators. 

A-2 



 
Storm Water Best Management Practices for HPS 

A-3 

The actual number of treatment devices will be determined by the drainage network layout. 
During the more intensive design investigation an assessment of the economic virtues of both 
wet vaults and vortex separators should be made. 

Downstream Treatment Technologies 

The primary objective of downstream treatment controls is to enhance sedimentation and 
filtration, as well as to facilitate biological uptake. In this way, downstream treatment options 
target nutrients and heavy metals, both of which are typically difficult to remove with either 
upstream or inline treatment controls. Anecdotal evidence suggests that wetlands outperform wet 
ponds in nutrient and heavy metal uptake. In the instance of HPS, wetlands are more suited 
primarily due to their fit with existing development plans and their natural occurrence around 
San Francisco Bay. 

If either a wetland or a wet pond were to be used as the sole structural treatment control, there 
would be a need to install trash and sediment removal structures at the inlet to the wetland/wet 
pond. Without such management the performance of these structures would be seriously 
compromised. 

Two reports, one for Parcel B and one for Parcel E, have already investigated development of 
wetlands. These concepts could form the basis of more intensive design investigation. The 
possibility of using recycled water to irrigate the wetlands during the drier months should also be 
considered. 

For discussion purposes, a preliminary conceptual layout for storm water treatment controls was 
developed (see Appendix D, TM11-2, Storm Water Treatment Approaches and Systems, which is 
available electronically). A preliminary cost estimate for such works was also calculated and 
estimated at $12 million. An actual BMP system would need multi-departmental approval, as 
well as discussions with the Regional Board and future developers. Furthermore, a complete 
BMP approach would include both source controls and treatment controls. 

After a BMP approach is adopted, the specific BMP measures should be incorporated into the 